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Introduction

About the AXT-2.5 AXT- Cable Motion Plus Home Gym
Congratulations on your new purchase of the AXT- Cable Motion
Plus Home Gym. We hope you are completely satisfied with this
product and wish you many years of enjoyment.

T uftstuff Equipment

This Tuffstuff product has been built to precise quality standards
and has been carefully packaged to ensure that damage will not
occurduring shipment. The Home Lifetime Warranty and signature
indicating final inspection has been conducted by our line foreman,
is an expression of our confidence in the completeness, the
materials, and workmanship of this product.

1"Uar ranty
SEE A COPY OF WARRANTY ON BACK PAGE.

?{egistration Card

To avoid unnecessary delays in warranty service and to insure that
a permanent record of your purchase is on file with our factory,
be sure to complete the warranty registration card and send it to
TuffStuff Fitness Equipment today.

Specificatio ns
-200 Ibs. fixed
- 550 |bs.

- See Front Cover.

1. Maximum Wt. Capacity
2. Total Machine Weight
3. Footprint {LWH)

Moie: Dus o confinuing produc improvememns, cpecificaions and d=signs ares cubject o changs
wiioud nofics.

Frior to the Assembly of the AXT- Cable Motion Plus Home
Gym
We advise you to consult your local TuffStuff retailer if you should
have a question or problem regarding the proper assembly of this
unit.

Tool Requirements

1. One 7/8" combination wrench
.One 3/4" combination wrench
.One 916" combination wrench
.One 1/2" combination wrench
.One 716" combination wrench
. One adjustable wrench
.One ratchet
.One 3/4" socket
.One 916" socket
10. Rubber Mallet
11. Windex or househeold glass cleaner
12. Measuring tape
13. Utility knife
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Hardware Measurement Diagram

Satety Precautions

\S afety ﬁrst

Regardless of how enthusiastic you may be about getting on
your equipment and exercising, take the time to ensure that your
safety is not jeopardized. A moment's lack of attention can result
in an accident, as can failure fo observe certain simple safety
precautions.

1. Read, study and understand the Assembly | nstructions and all the
warning labels on this product. Furthermore, it is recommended
to familiarize yourself and others with the proper operation and
workout recommendations for this TuffStuff product prior to use.

2. It is imperative that you retain this Assembly Instructions and
be sure all warning labels are legible and intact. Replacement
Assembly Instructions and labels are available from your local
TuffStuff retailer.

3. Consult with your physician before beginning any exercise
program.

4. Frayed orworn cables can be dangerous and may cause injury.
Periodically check the cable for any indication of wear.

5. Use proper discretion when children are present.

€. Keep hands, limbs, loose clothing and long hair well out of the
way of moving parts.

7. Do not attempt fo lift more weight than you can control safely.

&. Inspect the Unit for any sign of wearon parts, hardware becoming
loose or cracks on welds. If a problem is found do not use or
allow the machineto be used until the defective part is repaired
or replaced.

AXT-25 AXT-Cable Motion Plus Home Gym



Step 1 L EESTHER

Step 1 Assembly List

Descrip

10 | BASE FRAME

33 | REAR UPRIGHT

a7 | SWIVEL CABLE END

58 BLACK MYLOMPULLEY 28X 1X 312
59 BLACK MYLONPULLEY 38X 1 X 412
a8 FLATWASHER SAE 3/8

a8 HEX HEAD CAP SCREW 38-16 X 134
105 | HEX HEAD CAP SCHREW 38-18 X 412
107 | HEX HEAD CAP SCREW 38-16X 5 14
120 [ NYLOMNINSERTJAM LOC K MUT3/8-16
121 [ N¥LOMN INSERT LOCK MUT 3/8-16

150 |HEX HEAD CAP SCREW 38-16X 512

—l-l'.l.'l-h-h.'l—lm:n".h_L_L_L_l.
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Step 2 [ FESTIER

Step 2 Assembly List
Dazcription

BOTTOM GUIDE ROD RETAIMER

FRONT LUPRIGHT

WING ARMS

BLACK MYLOMPULLEY 38X 1 12X 4 12

BLACK NYLON PULLEY 3/8 % 1 X3 1/2

FLAT WASHER SAE 3/8"

HEX_HEAD CAP SCREW 3/8-16 X 1

HEX HEAD CAP SCREW 3/8-16 X 13/4

HEX_HEAD CAP SCREW 3/8-16 X 2 1/4

HEX HEAD CAF SCREW 3/8-16 X 3 1/4

HEX HEAD CAP SCREW 3/8-16 X 4 142

HEX HEAD CAF SCREW 3/8-16 X 5 1/4

MYLOM INSERT JAM LOCK MUT 28-16

MYLON INSERT LOCK NUT 28-16

SPLIT LOCK WASHER 3/8"

3[4 | ra s ra| = s f )= | ) = = | = G

TWO PEOPLE ARE REQUIRED TO DO THIS STER.
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Step 3 RO STHIER

Step3 Assembly List

13 | LAT BAR HOLDER

40 | TOP FRAME

50 [ACCESSORY HOLDER

57 BLACHK MYLOMNPULLEY 28X 11/2X4 12
50 BLACK MYLOMNPULLEY 28X 1 X 412
68 [CUP HOLDER

a5 FLATHEAD SOC SCREW # 12-28 X 3/4
88 FLAT WASHER SAE 3/8"

a5 HEX¥ HEAD CAP SCREW 238-16 ¥ 1

a8 HEX HEAD CAP SCREW 38-16 X 134
100 [HEX HEAD CAP SCREW 38-16X 214
101 | HEX HEAD CAP SCREW 38-16 X 234
103 |HEX HEAD CAP SCREW 38-16 X 314
105 |HEX HEAD CAPSCHREW 38-16X 412

106 | HEX HEAD CAP SCREW 38-16 X 5
120 [ WNYLOMNIMNSERTJAM LOC K MUT3/8-18
121 | NYLON INSERT LOGK NUT 3/8-16

151 | SPLITLOCK WASHER 2/8"

TWO PEOPLE ARE REQUIRED TO DO THIS STER.

—llnl'.n.'lh.'l—lh.'l—l—l—l—l.ﬁm_lm_t_n_n_;

/ NOTE:
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Dezcription
CHROME GUIDE ROD 3/4 X 73 5/8

SELECTOR PIN WiCOIL 3/8 X 4

2

1
43 | TOP GUIDE RCOD RETAINER 1
47 10 LB STEEL WEIGHT PLATE 4 @16 X 9 7/1& 19
48 10 LB TOP PLATE W/ADJ SLTR BAR 19 WTS 1
66 [CHROMEWASHERZ8X 112 2
iT DECAL-WEIGHT MUMEBERS REF TP-10 (200 lbe) | 1
a8 FLAT WASHER SAE 3/ 2
102 |HEX HEAD CAP SCHEW 38-16X 3 2
121 [ NYLON INSERT LOGCK MUT 3/8- 18 2
126 | RUBBER DOMUT 24 ¥ 212 2

AXT-25 AXT-Cable Motion Plus Home Gym



Step 5 [ FESTIER

Step 5  Assembly List

28 | PRESS BAR

32 | PRESSBARPIWVOTAXLE 1 X5 5/8
65 BUTTOIM HEAD SOC SCREW 2/8-16 X 1
66 [CHROMEWASHERZE8X 112

a8 FLAT WASHER SAE 3/&

106 | HE¥ HEAD CAP SCHREW 38-16 X &

121 | NYLON INSERT LOGK NUT 3/8-16

131 | PLASTIC STOPPER

147 | SOCKET HEAD GAP SCREW 1/4-28 X 34
140 [SPLITCOLLAR 1"

151 | SPLITLOCK WASHER 3/8"

o
b || == = [ra | pafpa [ | —
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l‘“."""--‘I""""F"" t TWO PEOPLE ARE REQUIRED TO DO THIS STER.
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Step 6 eldgandlds
Step 6 Assembly List '

Dezcription
ADJUSTABLE LEG HOLDER
21 [LEGEXTEMSION ARM
27 [PIVOTAXLE 1/2 X3
38 [SWIVEL FOOT ROLL HOLDER
59 BLACHK MYLOM PULLEY 38X 1 X 412
88 FLAT WASHER SAE3/8
a1 HEX HEAD CAP SCREW 12-13 X 334
aa HEX¥ HEAD CAP SCREW 38-16 X 134
108 | HEX HEAD CAP SCREW 516-18 X 3/4
18 | NWLOMINSERTJANM LOC K MUT 1/2-13
120 | NYLOMINSERTJAM LOC K MUT3/8-16
124 | PLASTIC END CAP BUMPER (1/2 BOLT)
153 | STEEL BUMPER WASHER Z'P 12"
181 | SOC SETSCREW 1/4-20 X 348

—

Falpa RS | =2 | 2|2 2|2 ra]| 2|2 | 2| =
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Step 7 R EESTHIRE

Step 7 Assembly List
Daacription

3 |ADJUSTABLE DOUBLE PULLEY BRACKET

14 | DOUBLE PULLEY BRACKET 3 1/2 PULLEY

15 | FLOATING PULLEY BRACKET

58 BLACK WYLOM PULLEY 28X 1 X 312

59 BLACK WNYLOMPULLEY 28 X 1 X 412

88 FLATWASHER SAE3/8"

a8 HEX HEAD CAP SCREW 3/8-16 X 134

120 MNYLOM INMSERTJAM LOZ K MUT2/8-18

1
1
2
2
4
12
[
G
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Step 8a Lat Cable Assembly

024 5% (€ 134 TwHE dWHLE

3790 1Y
uo 501
1517 Algqwessy g dels

L
L JE/E Z HIHSYM MO0 LINdS | ggt
L ZLEXELZL oA dYL X3AH LITdS | 061
L FEX OL-B/ENMIHDS 1IS D05 | oFL
L WIAIOE X RIS 2 WM WS | #+L
L F/E ¥ ®EL108 U30INOHS [ kL
L FL-0L5 LAKN ¥20T LHISMIMOTAN | 221
L BL-8/E LNM ¥D00 LHISHIMOTAN | 1EL
L LS X WE L TIWANCIAN | 2L
L G X 9-8E MIYDS YD av3IH ¥3IH [ 80l
g PO L ERY L X ED 0 X 0FOHITVAS dIDMY1d | +8
L EL-Z/L LNM ¥3H OIHSINIA | &L
L Lt ¥ L K8E AATINd NOTAN ¥Dv18 | 65
T

s

# We]|

Gym

s Hom

e Motion Flu

ab

Ll

10




. __________________________________________________________________________________________________________________
Step 8b Lat Cable Assembly g FEESTER
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FIG. A
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Step 9a Abdominal Cable Assembly
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Step 9b Abdominal Cable Assembly lw@l#
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Step 10a Leg Extension Cable Assembly
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Step 10b Leg Extension Cable Assembly

AXT-25 AXT- Cable Motion Plus Home Gym
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Step 11a Pec Fly Cable Assembly
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Step 11b Pec Fly Cable Assembly T‘“ﬁﬁ'ﬁ?
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Step 12a Tension Cable Assembly
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Step 12b Tension Cable Assembly gUAFESTHIE
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Step 13 L EESTHER

Step 13 Assembly List
# Dezcription

44 [WEIGHT SHROUD FRONT

45 [WEIGHT SHROUD REAR

89 | FLATWASHER USS 14"

94 | HEX HEAD CAF SCREW 14-20 X 34

158 | WEIGHT STAGK LID

Sy

i
o
|5 i [
e _i L-

W

ah)
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Step 14 gUAFESTHIE)

Step 14 Assembly List

Dezcription
g BACK PAD
34 [ SEAT PAD
88 [ FLATWASHER SAE3/E'
Qg HEX HEAD CAP SCREW 38B-16 X 112

15 [ METAL HINGE
135 | RUBBER EUMPER WWASHER 28 ¥ 112
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Step 15 [ FESTIER

BN (8)

[

BUTTOM HEAD S0OC CAP SCREW /816X 1| &

FOAM FOOT ROLL 1 X 4 X 7 WAINYL

52 [ALUMINUMWASHER 200 1D ¥ 1.500 0D
118 [ MY¥LOM FLAT WASHER 1 X 1 1/4 X116

17 | FOAM ROLL TUBE 1X 25 1/2
145 | S0C SET SCREW 1/4-20 X 1/4
151 [ SPLIT LOCH WASHER 348

16
85

22 AXT-25 AXT-Cable Motion Plus Home Gym



Step 16 Adjustable Press Bar Cable Assembly

1.Insert Cable (#5) into the slot of the
Press Bar (#28) and run it down the tube.

1. Assemble Cable (#5) to Handle (£#29).
2. Assemble Handle (#29) to Press Bar (£#28).

1. Affix Cable (#5) to Press Bar (#28)
using the Adjusting Muts.

2. Attach the Cable (#5) to Press Bar
Housing (#31).

Referto FIG. 1 & FIG. 2 on page 24

1.Cable (#5) fine-tune Adjustment.
Refer to pages 24 & 25.

AXT-2.5 AXT- Cable Motion Plus Home Gym
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Step 17a Spring Loaded Pin Adjustment

gUTEESTIIER

A IMPORTANT

CABLE ADJUSTMENT REQUIRED

To insure proper operation of the Adjustable Press Bar, the spring loaded pin cable must be adjusted.

Use the guidelines below to make this adjustment.

DO NOT USE THIS GYM UNTIL THE CABLE HAS BEEN ADJUSTED.

| Split Washer |
|_Spring |

| Plunger

| Hex Tap Bolt
Retaining Nut

| Earrel Housing | |Adjustﬂmnt Flate

FIG.1 Before inserting the Cable Assembly into
the Barrel Housing make sure the Jam Nut and the
Retaining Nut are not touching.

FIG. 2 Insert the Plunger into the Barrel housing
making sure that the end of the Plunger is seated in
one of the holes in the Adjustment Plate. Now tighten
the Retaining Nut with an adjustable wrench. (Do not
allow the Cable Assembly to turn or become jammed
while tightening the Retaining Mut).

| Hex Tap Bolt | | Adjustm-.:ﬂt Plate |

m—

-

| Retaining Nut |

N\

=

| Jam Nut |

—

=, =

i
R |

FIG.3 Adjust the Hex Tap Bolt so that the Plunger
iz flush with the outside surface of the Adjustment
Plate.

FIG. 4 MNow tighten the Jam Nut against the Retain-
ing Nut using an adjustable wrench. (Do not allow
the Cable Assembly to turn or become jammed while
tightening the Jam MNut).

24
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Step 17b Spring Loaded Pin Adjustment

Adjusting Nut |

FIG.& Toincrease or decrease the tension and play of the

Adjusting Handle, perform the following steps:

a. Loosen the Adjusting Nuts with two /4 wrenches.

b. Tighten the top Adjusting Nut until the Handle completely
disengages the Plunger from the Selector Plate.

i i |

Dizengage= Plunger

FIG.7  Before using the machine, be sure thatthe Plunger
fits easily into all seven (7) of the Adjustment Plate Holes
and that the end of the Plunger does not make contact with
the Adjustment Plate while changing from one position to
the cther.

If handle is lcose or needs adjusting, please refer to
FIGS5 &FIG. &

Adjusting Nut

FIG. & Once you have the handle weorking properly, tighten
the bottom Adju sting Mut.

FIG. 8

This illustration depicts the ideal setting for the
plunger, as shown flushed with the outside surface of the
Adjustment Plate.

25
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Step 18

A Please ensure all bolts are in place securely fastened.
B. Ensure all cables are propery routed and in good condition.

C. To test that cables are running smoothly through pulleys, select a light weight, and test each station.

WEIGHT PERCENTAGE

Lat Station
100 %

Abdominal Sfation/ .
50 %

Chest Press Station
100 %

Leg Ext. Station

75 % .’

Low Row Station
50 %

26 AXT-25 AXT-Cable Motion Plus Home Gym



AXT-25 Pre-Assembled Components

gUTEESTIIER

o AR FIEHING SITRINGSTU

FACILIMATE RO UTING THE CAELE

AXT-25
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AXT-25 Pre-Assembled Components
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AXT-25 Pre-Assembled Components Tekldgaallds

N

AXT-25 AXT- Cable Motion Plus Home Gym



ok 4
COLOR CHART AXT-25
BOLD FONT = SUB-ASSEMBLY PARTS Parts List
BLACK= HARDWARE REVD
ITEM DESCRIPTICH REV PARTHO. aTY DESCRIFTICH PART MO,
1 |ABDOMIMAL CABLE o UPssTS 1 47 |10 LBSTEELWEIGHT PLATE BLACK 4 916X 9718 BHHisso | 19
2 |ADJUSTABLEBACK PAD BRACKET o UPa7o3 1 48 |10 LBTOP PLATE WiADJ SLTR BAR 13 BLKWTS | BhHisez |
3 |ADJUSTABLE DOUBLE PULLEY BRACKET o U P304 1 48 |ABDOMINAL STRAP BhHoz3s |
4 |ADJUSTABLELEG HOLDER o UP=73s 1 5o |ACCESSORYHOLDER BuH17E4 |
5 |ADJUSTABLEPRESSBARCABLE o UPs2s3 1 51 |ADJUSTABLE RELEASE LEVER COVER BhHia4o |
& |ADJUSTABLERELEASE LEG HOLDER o UPa73e 1 sz |ALUMINUM WASHER %0 ID X 1.500 OO BHH1s41 | &
7 |ADJUSTABLESEAT FRAME o UPs7as 1 5= |aMKLE STRAP BHH143s | 1
8 |ADJUSTABLESEAT HANDLE o UPa7az 1 54 |BALL BEARING 2W 518 BhHosza | 4
2 |BACK PAD o UPa70S5 1 55 |BEARING s203 WBUSHIMNG BHHos43 | =
10 (BASE FRAME v} U Psa7E 1 56 |BEARING SPACER 278 BMH1241 1
11 |BOTTOM GUIDE ROD RETAIMER o UPa=11 1 57 |BLACK NYLOM PULLEY 38 X1 1/2 ¥4 12 BHH1sa4 | 4
12 |[CABLE RETAINER BRACKET (3 1/2 PULLEY) o U Poses 1 55 |BLACK NYLON PULLEY 38 %1 X3 12 BhHoss3 | e
13 |[CHROME GUIDE ROD 34 X 7358 o UP=731 2 5o |BLACK NYLOM PULLEY 38 31 X 4 112 BHHosos | 18
14 |DOUBLE PULLEY BRACKET 3 1/2 PULLEY o UPsa77 1 60 |BLACK RUEBER GRIP 1/2 X4 7/8 BuHisis | =
15 |FLOATING PULLEY BRAGKET o UPa733 z 61 |BROMZE BUSHING 13 1 1/43 34 X1 172X 1/8 BHHoszr | 2
16 |FOAM FOOT ROLL 1 X 4 X7 WAINYL o Upsras | & 62 |BROMZE BUSHING 12X S'8X 1/2 X7/8 X 18 BhHoszz | &
17 |FOAMROLLTUBE 1 X25 1/2 o U PS04 1 63 |BROMZE BUSHING 38X 1/2X 516 BHHo7a7 | 2
18 |FRONT UPRIGHT o UPssTs 1 64 |BROMZE FLANGED BUSHING 38X 1/2 X3/8 BHHz145 | =
19 |LAT BAR HOLDER o UPa744 1 65 |BUTTOM HEAD S0C CAP SCREW B/O 38-16X 1 BHHot1s | &
20 |LATCABLE o UPsa7a 1 66 |CHROMEWASHER 38X 1 12 BuH1o1s | 4
21 |LEG EXTEMSION ARM o UPa734 1 &7 |COLCHAINZP3isX 21 BHH1zsz |
22 |LEG EXTEMSION CABLE o U Ps=s=0 1 82 |CUP HOLDER BHH17e3 |
23 |LONG ADJUSTAELE STOPPER o U Pozst 1 82 |DECAL-ADJUST CABLE HERE BHH1TS1 | =
24 |PEC FLY CABLE o U Ps== 1 70 |DECAL-ADJUSTMENT BACK PAD BuH1742 |
25 |PEC FLY SWIVEL PULLEY BRACKET LT SIDE o UPsssz 1 71 |DECAL-ADJUSTMENT PRESS BAR BHHi748 |
26 |PEC FLY SWIVEL PULLEY BRACKET RT SIDE o UPssss 1 72 |DECAL-GALTION FOR CHINMING (1 1/4 X2 34) BHH1742 | 1
7 |PNOTAXLE 1243 o UP=741 1 73 |DECAL-CAUTION WEIGHT TRAIMING BuH1T43 | 1
2= |PRESSEBAR o UPs2ss 1 74 |DECAL-DANGER TIGHTEM THIS RET..., 34 X1 1/2 | BHHi74s | 2
28 |PRESSBARADJ HANDLE o UPsasz 1 75 |DECAL-FOR BEST PERFORMANCE BHH17sO |
30 |PRESSEAR HAMDLES o UPssia 2 76 |DECAL-WARNING KEEPHANDSAND FINGERS... | BHHi744 | 1
31 |PRESSEAR HOUSING o UPa718 1 77 |DECAL-WEIGHT NUMBERS REF TP-10 (200 bs) BHH1s42 |
32 |PRESSBAR FIVOT AXLE 1 X558 o UPa7es 1 78 |EDGE PROTECTOR CHROME 18 GA X 78 BHHis3s | =
32 |REAR UPRIGHT 1 UPss2i 1 72 |FINISHED HEX MUT BiO 1/213 BHHozo1 | 4
34 |SEAT PAD o UPa724 1 80 |FLAMGED SPACER 0408 ¥ 0.63 X 063 [0.551) BHH17E1 | =
35 |SELECTOR PINW/COIL 348 X 4GOLD KNOB o UP3035 1 81 |FLAMGED SPAGER 0408 X 0.53 X 0552 [0 510) BhHzis1 | =
36 |STOPPER HOUSING ELOCK o UP=745 1 B2 |FLANGED SPACER 0408 ¥ 0.63 X 0227 [0.743) BHHi7E2 | =
37 |SWIVEL CABLE END o UP20a2 1 82 |FLAMGED SPACER 0408 X 0.63 X 1,502 |1 585) BHH177E | 2
3= |SWIVEL FOOT ROLL HOLDER o UP4za7 1 B4 |FLANGED SPACER 0408 X 0.63 X 1893 (1 514) BHHITTT | =
33 |TEMSIONCAELE o UPs===4 1 85 |FLAT HEAD SDCKET CAP SCREW BO =228 X34 | BMHiTer | s
40 [TOP FRAME o UPaT=s 1 85 |FLAT PHILLIPS SCREWZING 22X 1/2 BhH14s0 | 4
41 |TOP FRAME REINFORCEMENT PLATE LT SIDE o UPsss=s 1 87 |FLAT WASHER SAEB/OD 1/2" BHHozzs | s
42 |TOP FRAME REINFORCEMENT PLATE RT SIDE o UPs=m=g 1 B2 |FLAT WASHER SAE BO 3" BHHozze | 1o7
43 |TOP GUIDE ROD RETAINER o UPa729 1 g2 |FLAT WASHER USS BO1/4" BHHozzz | 4
44 |WEIGHT SHROUD FRONT o U Ps==7 1 20 |GAS SHOCK BuHo747 | 1
45 |WEIGHT SHROUD REAR o UPssss 1 o1 |HEXHEAD CAPSCREW GRS BIO 1/2-13X 334 BhHozar |
46 |WING ARMS o UPs==g 1 g2 |HEXHEAD CAPSCREWGRS BID 1/2-13X 5 BhHozes |
20 AXT-25 AXT- Cable Motion Plus Home Gym



ok 4

COLOR CHART AXT-2 5

BOLD FONT = SUB-ASSEMBLY PARTS Parts List

BLACK= HARDWARE

REVD

ITEM DESCRIFTION PART MO, DESCRIFTION PART NO.
83 |HEX HEAD CAP SCREW GR-5 BIO /2413 X 6 1/2 BHHIZ70 | 1 128 |PLASTIC INSERTCAP 2" RD 10-14 GA BMHooos | 2
84 |HEX HEAD CAF SCREW GR-5 BIO 1/4-20 X 34 BlHeeo | 4 122 |PLASTIC INSERT CAP ELLIFTICAL 1 12X 3 EMH17as | 1
85 |HEX HEAD CAP SCREW GR-5 BIO38-16 X 1 BMHoz7s | s 130 |PLASTIC INSERT ELLIPTICAL GUIDE [2X4) BMH1780 | 2
86 |HEX HEAD CAP SCREW GR-5 BIO3B-16 X 1 1/2 BMHazos | s 131 |PLASTIC STOPPER BMH1785 | 1
87 |HEX HEAD CAF SCREW GR-5 BIO3816 X 1 14 BMHaz73 | 1 132 |PULL PIN 1/2 X 5 58 [YELLOW KNOE) BMHoro1 | 1
@8 |HEX HEAD CAP SCREW GR-5 BIO3E-16 X 1 34 BMHoz74 | 17 (| 133 |PULL PINSTIFF SPRING 17/32 1 1/2 K-10555 BMHos1e | =
Be  |HEX HEAD CAP SCREW GR-5 BIO3816 X 2 1/2 BMHaz7s | = 134 |RETAINING SHAP RING EXT. PLAIN 225X 1 X042 | BHHowe | =2
100 [HEX HEAD CAP SCREW GR-5 BOS8-16 X 2 14 BMHaz77 | = 135 |RUBBER BUMFER WWASHER 38 X 11/2 EMHos14 | 1
101 |HEX HEAD CAP SCREW GR-5 BIO 3816 X 2 34 BMHoz7e | 1 135 |RUBBER DONMUT 34Xz 1/2 BMHooss | =
1oz |HEX HEAD CAP SCREW GR-5 BIO3/E-16 X 3 BMHazaz | = 137 |RUBBER FOOT FOR S ¥ 414 PLATE BMHis47 | 3
103 |HEX HEAD CAP SGREW GR-5 BOSE8-16 X 3 14 BHHam1z | 4 138 |RUBBER GRIF 1.1875 ID X.125 X 4 14 BMHosas | =
104 |HEX HEAD CAP SCREW GR-5 BOSE-16 X 34 BMHozez | = 132 |RUBBER GRIF 1.1875 ID X.125 X 4 34 BMH1z44 | &
105 |HEX HEAD CAP SCREW GR-5 BIOSE-16 X 4 1/2 BHHozas | 4 140 |RUBBER GRIF 1/23 3 1/2 BHHizz1 |
106 |HEX HEAD CAP SCREW GR-5 BIOS8-16 X 5 BMHoz2o | 14 (| 141 |RUBBER GROMMET 341D BMHo4o1 | 2
107 |HEX HEAD CAP SCREW GR-5 BIO3/E-16 X 5 14 BMHos20 | 4 142 |sHOULDER BOLT 38 X 34 EMHoTiE | o
108 |HEX HEAD CAF SCREW GR-5 B0 S16-18% 34 BHHi77z | = 143 |SINGLE STRAND CONNECTING LINK =40 EMHooss | 1
110 [HEX KEY 73z BMHos7s | = 144 |sMaPLINK ZP 8MM Xsomm BMHooss | &
111 [HEX KEY ARM 1/8" BMHo7eT | 1 145 |20C SET SCREW 1/4-20 X 114 EhHoreo | 1
112 [HEX KEY ARM 318" BHHaa71 | 1 146 |50C SET SCREW 3816 X 3 BhHos7s | s
113 LAT BAR 1 1/4 ALUMINUM BMHI770 | 1 147 |SOCKET HEAD CAP SCREW BIO 1/4-28 X3/4 BhMHz181 | 4
114 [LOW ROW BAR 1 14 ALUMINUM BHHITT1 | 1 148 |SPACER 0408 X 053X 1.820 EMH17E0 | 1
115 [METAL HINGE BMHooss | = 148 |sPLITCOLLAR 1~ BhHorss | =
116 |NYLON BALL 1 34X 5186 BMHoozz | s 150 |SPLIT HEXTAP BOLT GR-5 BD 1/2413 X 312 BHH1131 | 2
117 [NYLON D HANDLE BMHIz15 | = 151 |SPLIT LOCK WASHER B'O 36" BhHosss | 17
118 |NYLON FLAT WASHER 1 X1 14X 1116 BMHoses | = 152 |SPLIT LOGK WASHER ZF 1/ BMHos?z | =
118 [NYLON INSERT JAM LOCK HUT BO 1/2-13 BMHozes | = 153 |STEEL BUMPER WASHER ZP 1/2' BMHiso | 2
120 [NYLOM INSERT JAM LOCK HUT BIO 38-16 BMHazes | 27 || 154 |STRAP BRACKET 20 25F20 STAINLESS STEEL BMHossz | 8
121 [NYLON INSERT LOCK NUT BiO38-16 BMHaz14 | 28 (| 155 |TUFFSTUFF LOGOD ALUMINUM SMALL BMHiz=s | =
122 [NYLON INSERT LOCK NUT BID 51618 BMHoz1s | @ 158 |URETHANE BUMPER 1 34 BhMHozze | =
123 NYLON STEM BUTTON 720" X 187" BMHos3s | = 157 |U-ST'YLE TAPPED HOLE NUT 1/4-20 BhHorce | 4
124 |PLASTIC EMD CAP BLACK-BUMPER [1/2 BOLT) BMHIBO1 | = 158 |WEIGHT STACK LID BMHigez | 1
125 |PLASTIC FOOT ROLL HOLDER 1.03X 2.35 BuHiBo7 | 12 [| 158 |HEX HEAD CAP SCREWGR-5 BD3&-16X 5 1/2 BMHozss | 1
125 |PLASTIC INSERTCAP 1 14" RD 11 GA BMHos73 | 1o || 180 |DECAL-EXERCISE CHART AXT-25 BMHzis0 | 1
127 |PLASTIC INSERT GAP 2 X3 _ 11-14 GA BMHoosz | 1 161 |90C SET SCREW 1/4-20 X358 BMHor7z | 2
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DO NOT DISCARD THIS MANUAL

HOME LIFETIME WARRANTY

TuffStuff products are warranted to the retail purchaser to be free from defects in materials and workmanship.
TuffStuff exclusive Home Lifetime Warranty coverage extends for the life of the product while owned by the
original retail purchaser, and used only in a home or residential setting unless otherwise noted in the owner's
manual.

This warranty does not cover:
TuffStuff products sold for and used in a commercial or institutional setting.
Any damage, failure or loss caused by accident, misuse, neglect, abuse, improper assembly, improper
maintenance, or failure to follow instructions or warnings in the owner's manual and warning labels
posted on the machine.
Use of products in a manner for which they were not designed.
Original product that is altered, or the use of replacement parts and components of another manufac-
turer other than TuffStuff.

Limitations:

The foregoing shall constitute the sole remedy of the purchaser and the sole liability of TuffStuff with regard to
warranty, whether express or implied by operation of law or otherwise, including but not limited to any implied
warranties of merchantability or fitness. TuffStuff shall in no event be liable for incidental or consequential
losses, damages or expenses in connection with exercise products. TuffStuff's liability hereunder is expressly
limited to the repairs or replacements of warranted defective parts.

Procedures:

Warranty service will be performed at TuffStuff's facility in Pomona, California. TuffStuff will have the option of

either repair or replacement at no charge for any defective product. Purchaser is responsible for installation of
repaired or replaced parts and all transportation and insurance costs on returned or replaced equipment to and
from TuffStuff's facility in Pomona.

This warranty gives you specific legal rights and you may also have other rights, which may vary from state to
state. Effective July 1, 2004,

This warranty is tha final, complata and axclusiva agreamant of tha paries with raspact o tha quality or parformanca of the aquipmant
and na action far braach of this wriltan warranty or any implied wamanty shall be commeancad mara than ana (1) yaar aftar tha accrual
af tha causa of action. Mo modification of this warmanly or waiver of ils larms shall be binding an aithar party unless approvead in
writing by an authorizad reprasentativa of the party. Contact TufStuff at 1325 E. Franklin Avanua, Pomana, California 91765, bafare
reluming any dafectiva aquipmant

Mote: Retain your sales receipt and be sure to mail in the warranly registration card to insure that a
permanent record of your purchase is on file with the factory and to avoid unnecessary delays in
warranty service.

TuftStuft Fitness Equipment, Inc.
1325 E. Franklin Avenue
Pomoma, CA 8176E, USA
Ph: 8096291600 Fax: 809-6293-4967
Email: service@tuifstoffnet Net: www toffetof net




